
FREESTANDING GAS FIRES

Part Numbers Natural Gas Matt Black 989912
Shiny Black 989913
Forest Green 989914

L.P.G Matt Black 989915
Shiny Black 989916
Forest Green 989917

GZ 30

Ju
ne

 1
99

7
P

ar
t 

# 
78

99
12

June 1997
Part # 789912

From Serial Number 52000



Page 2

GZ 30
(1997 to _ _ _ _ )

When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in viewing position



Page 3

GZ 30
(1997 to _ _ _ _ )

When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in viewing position

1 789108 Panel-Top, Grille - Matt Black 1
• 789109 Panel-Top, Grille - Shiny Black 1
• 789110 Panel-Top, Grille - Forest Green 1
2 789070 Panel-Rear, Control Cover 1
3 789112 Panel-Side - Matt Black 2
• 789113 Panel-Side - Shiny Black 2
• 789114 Panel-Side - Forest Green 2
4 789066 Panel-Rear 1
5 589073 Bracket-Pipe, Mounting 1
6 589148 Bracket-Support, Mount 2
7 589053 Diverter-Draught, Inner 1
8 589106 Deflector-Baffle - S/S 1
9 989105 Firebox Assembly 1
10 989142 Burner Assembly - Natural Gas 1
• 989144 Burner Assembly - LPG 1
11 589076 Spigot-Flue, 100/150mm 1
12 989162 Plate-Metering, LPG 1
13 589047 Pilot Assembly - Natural Gas 1
• 589046 Pilot Assembly - LPG 1
14 789116 Panel-Door - Matt Black 1
• 789117 Panel-Door - Shiny Black 1
• 789118 Panel-Door - Forest Green 1
15 789120 Panel-Front Ledge - Matt Black 1
• 789121 Panel-Front Ledge - Shiny Black 1
• 789122 Panel-Front Ledge - Forest Green 1
16 789124 Panel, Foot - Matt Black 1
• 789125 Panel, Foot - Shiny Black 1
• 789126 Panel, Foot - Forest Green 1
17 789128 Panel-Base, Cover - Matt Black 1
• 789129 Panel-Base, Cover - Shiny Black 1
• 789130 Panel-Base, Cover - Forest Green 1
18 789132 Pedestal Assy, Base - Matt Black 1
• 789133 Pedestal Assy, Base - Shiny Black 1
• 789134 Pedestal Assy, Base

- Forest Green 1
19 989140 Venturi-Primary Air, Mixer 1
20 589075 Lug-Top, Connecting 2
21 589080 Lug-Retaining, Glass 4

NOT ILLUSTRATED

501040 Nut, M6 - Nutsert 2

Item   Part Description Qty
 No     No

Item   Part Description Qty
 No     No

501058 Screw, Set M5 x 12 1
501060 Screw, Pan M5 x 12 - Taptite 55
501077 Screw, Cap M5 x 12 - Allen 2
501080 Screw, Pan M4 x 50 2
501086 Grommet, 19mm 3
501330 Washer, Flat 5mm 2
501682 Nut, M6 Hex 4
501703 Washer, Flat 6 x 14 x 1.2 6
502168 Nut, M4 Hex 2
503381 Spire-Fix, Push 2
503474 Nut, M5 - Nutsert 17
503593 Washer, Flat 4mm 2
584581 Badge-Masport, Gold 1
588076 Connector-Male, 3/8F x 3/8 BSP 3
588169 Thermocouple-900, M9 x 1 1
589001 Owners Manual 1
589004 Nut-Flare, 3/8 4
589005 Nipple-Test 1/8 BSP 1
589006 Connector-Elbow 3/8 x 3/8 1
589043 Clip-Cable 6
589044 Valve-Control 1
588410 Lead-Piezo 1
588385 Electrode-Piezo 1
589151 Injector-Main, 2.20 - Natural Gas 1
589161 Injector-Main, 1.60 - LPG 1
589051 Regulator, 3/8 1
589090 Connector-Elbow, 3/8 x 1/4 1
589149 Log-Set, Complete - GZ 30 1
589147 Nut-Pilot with Olive, 1/4 2
600908 Tape-Flat, Glass 3 x 20 (2 Metres)
600538 Sealant-Tape 1
589172 Connector, 3/8F x 3/8F BSP - LPG 1
589173 Connector-Elbow 3/8F x 1/4 BSP

- Natural Gas 1
789146 Glass - 5 x 190 x 343 1
789145 Glass - 5 x 409 x 343 1
989211 Pipe-Main - GZ 30 1
588079 Pipe-Pilot 1
989212 Pipe-Inlet 1
597004 Piezo-Igniter 1
556082 Embers-Vermiculite (1 Bag) 1



Page 4

GZ 30
(1997 to _ _ _ _ )

When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in viewing position

589197
Fan Assembly



Page 5

GZ 30
(1997 to _ _ _ _ )

When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in viewing position

1 551484 Cowl-Gas - 100mm 1
2 551491 Flue Spacer Bracket-Top

- 100mm/150mm 1
3 551485 Slip Extension-Outer Heatshield

- Galvanised
- 150mm x 400mm 1

4 551482 Flue Length - Stainless Steel
- 100mm x 1200mm 3

5 551483 Flue Length-Outer Heatshield
- Galvanised
- 150mm x 1200mm 1

6 551504 Plate-Ceiling - Matt Black 1
• 551505 Plate-Ceiling - Forest Green 1

Item   Part   Description Qty
 No     No

Item   Part Description Qty
 No     No
7 551499 Flue Trim - 1200mm x 145mm

- Matt Black 2
• 551500 Flue Trim - 1200mm x 145mm

- Forrest Green 2
• 551501 Flue Trim - 1200mm x 145mm

- Warm White 2
• 551502 Flue Trim - 1200mm x 145mm

- Gloss Black 2
• 551503 Flue Trim - 1200mm x 145mm

- Charcoal 2
8 551486 Flue Spacer Bracket-Bottom 1
9 503438 Screw, Pan M6 x 30 2

A complete installation will require one roof penetration kit plus one
trim kit.  Add extra lengths as needed for taller installations.

(a) TRIM KIT

 contains: 2 x 145mm powder coated x 1200mm lengths
2 x 100mm stainless steel x 1200mm lengths
1 x ceiling plate
1 x packet screws

 (b) ROOF PENETRATION KIT (588635)

 contains: 1 x 150mm galvanised outer heatshield x 1200mm
1 x 150mm galvanised slip extension-outer
  heatshield x 400mm
1 x 100mm stainless steel flue x 1200mm
1 x stainless steel gas anti down draught cowl
1 x 100 - 150mm flue spacer bracket-top
1 x 100mm flue space bracket-bottom

TRIM KIT - Part Nos 588630 Matt Black
588631 Forest Green
588632 Warm White
588633 Gloss Black
588634 Charcoal



Page 6

GZ 30
(1997 to _ _ _ _ )

When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in viewing position


